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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 11916.08 43.79 74.88 -15.21 55.35 38.81 15.21 60.61 .00 100 4 PEAK 1 11916.08 49.44 74.80 -24.5 56.83 38.81 15.21 60.61 .00 245 360 PEAC
2 11910.00 38.69 54.80 -15.31 45.28 3B.81 15.20 60.6L 0.00 10 0 AVERAGE 1 11910.00 3851 54.00 -15.49 45.10 3B.81 15.21 60.61 0.00 245 360 AVERAGE
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 12350.08 55.85 74.88 -18.95 6L.17 38.85 15.54 60.51 4.8 158 4 PEAK 1 12350.08 59.00 74.80 -15.80 65.12 38.85 15.54 60.51 .80 171 350 PEAC
2 12350.00 4510 54.80 -8.99 SL.22 38.85 15.54 60.51 @.08 158 0 AVERAGE 1 12350.00 48.41 5480 -5.59 5453 38.85 15.54 60.51 0.08 171 350 AVERAGE
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FCC RF Test Report

Report No. : FR3D1818G
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12830.00 47.75 83.20 -40.45 3083 30.43 1.9 60.43 .00 --- PEAK 1 12330.00 50.34 83.20 -37.36 .40 30.43 1592 6043 000 - - PEAC

Sporton International Inc. (Kunshan)
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saravas. FCC RF Test Report

Report No. : FR3D1818G
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20 CH1_Partial_26/0RU_5955MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Wil BJE]PEAK VI GE PEAK
B3 B3 | F
5.0 84
1 WMWW
44 \}mr‘wa il y\mr“;‘l‘w‘ s “|N\|w epfepebigh “; Uiy ot J'\ u waW
Peak
15 15
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 588167 55.03 88.20 -33.17 4153 345 10.48 319 Q.00 108 243 PEAC 1 5955.00 98.20 ------ --e- B3 35,20 154 31Ol 0.0 108 243 PEAC
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 9910.05 4298 68.20 -25.0 19.40 35.04 1050 3198 Q.00 108 243 AVERAGE 1 595,00 9951 ------ ----e- 76.78 35.20 10.54 3LOL 000 108 243 AVERAGE
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saravas. FCC RF Test Report

Report No. : FR3D1818G
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20 CH1_Partial_26/0RU_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 589871 54.83 88.20 -33.37 4131 .00 10.49 3197 Q.00 26 182 PEAC 1 5955.00 18151 ---omn --oe- §.78 35.20 10.54 3101 0.0 265 281 PEAC
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5909.50 4296 68.20 -25.4 19.40 35.04 1050 3198 Q.00 26 182 AVERAGE 1 595,00 93.46 ------ ---e- 773 3.0 1054 3101 .00 265 281 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C109
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Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_52/37RU_5955MHz
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592055 54.90 88.20 -33.28 4131 35,88 1051 3199 .00 103 31 PEA 1 5955.00 100,99 ------ ------ §.0 35.20 10.54 3101 6.0 163 I3 PEAC
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 59359 43.00 60.20 -25.18 10.47 35.03 1050 3198 Q.00 103 131 AVERAGE 1 595,00 9178 ---o-- --e- 7.0 35.20 1054 3101 .00 163 13 AVERAGE
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Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CHZ1_Partial_52/37RU_5955MHz
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 589134 5469 88.20 -33.51 4119 3458 10.49 3197 Q.00 I 178 PEAC 1 5955.00 10189 ------ ----- B8.16 35.20 10.54 310l @0 278 278 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 91145 43.00 60.20 -25.20 19.43 35.05 1050 3198 Q.00 778 178 AVERAGE 1 595,00 9.3 ---omn --ee- 79.50 35.20 10.54 3LOL .00 278 275 AVERAGE
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saravas. FCC RF Test Report

Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20 CH1_Partial_106/53RU_5955MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 587440 5430 80.20 3390 40.83 4% 10.47 3195 Q.00 10 146 PEAC 1 5955.00 102,40 ------ ----- B8.67 35.20 1.54 310l 0.0 100 146 PEAC
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 S9IL71 43.04 6020 -5.16 1047 35.05 1050 3198 Q.00 100 146 AVERAGE 1 595,00 93.37 ---omn --ee- 704 35,20 1054 3101 .00 100 146 AVERAGE
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Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20 CH1_Partial_106/53RU_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5990.53 55.03 88.20 -33.17 4131 5.0 10.49 3L97 Q.00 295 186 PEAC 1 5955.00 183,46 ------ ------ 073 35.20 1054 310l 6.0 295 286 PEAC
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85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 9123 4303 60.20 -5.17 19.46 35.05 1050 3198 Q.00 295 186 AVERAGE 1 595,00 94,39 ---omn --eee- B0.66 35.20 10.54 LBl 0.0 295 286 AVERAGE
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Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
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85 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 9917.26 67.08 88.20 -2.12 53.49 35,87 1051 3199 .60 109 331 PEAC 1 5965.00 106,40 ------ ------ .65 35.22 1053 3@ .0 109 33 PEAC
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85 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 392480 4.0 68.20 -13.98 40.30 35.10 1052 3199 Q.00 109 331 AVERAGE 1 595.00 96.78 ------ ------ B.00 35.24 1053 3103 .00 109 331 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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saravas. FCC RF Test Report

Report No. : FR3D1818G

Mode

Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT CDD 5+4
Pol. Vertical Fundamental
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85 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592146 67.00 88.20 -20.20 33.30 35.89 1051 3199 Q.00 108 335 PEAC 1 5965.00 104,75 ------ --oe- SLE2 35.20 1954 31Ol 6.0 100 335 PEAC
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85 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592410 55.35 68.20 -10.85 4173 35.10 1051 3199 Q.00 109 335 AVERAGE 1 595,00 95.39 ------ ---e- Bl63 35.24 1053 3103 0.00 100 335 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 11930.08 51.22 74.88 -22.78 57.77 38.83 15.22 60.60 8.8 1B 4 PEAK 1 11930.08 50.10 74.80 -13.9 56.65 38.83 15.22 60.60 0.0 252 349 PEAC
2 11930.09 4311 54.00 -10.89 49.66 38.83 15.20 60.60 0.08 123 0 AVERAGE 1 11930.00 4218 54.00 -11.72 45.83 38.83 15.22 60.60 0.00 250 349 AVERAGE
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 12330.08 50.83 74.88 -13.17 56.95 38.83 15.53 60.51 8.0 145 4 PEAK 1 12336.08 53.78 74.80 -28.22 59.93 38.83 15.53 6@.51 0.0 326 319 PEAC
1 12330.00 4224 54.80 -11.76 45.39 38.83 15.53 60.51 0.08 145 0 AVERAGE 1 12330.00 4575 480 -8.25 SL99 38.83 15.53 60.51 0.08 326 319 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D1818G

Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
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a5 LIt
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (Mz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12810.00 46.79 83.20 -41.41 3L.91 30.41 15.9 6.4 .00 PEAK 1 12810.00 43.66 83.20-39.34 3379 30.41 15.9 6.4 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
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Peak
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85 5857, 5889, 591, 5983, 5985 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 91748 74.77 88.20 -13.43 6L1B 35.07 1051 3199 Q.00 108 325 PEAC 1 5935.00 104,89 ------ ---o- SL13 3.4 153 3103 6.0 100 315 PEMC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95 1
B3 B3
W GE(AVE) WIFIGE(AVE)
45.9,/—##‘/‘/ 48 \_,_,4,——/
Av
9 15 15
163 163
85 5857, 5889, 591, 5983, 5985 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592148 6217 68.20 -6.03 4B.56 35.09 1051 3199 Q.00 100 325 AVERAGE 1 595,00 9429 ---om- --ee- .51 35.23 1056 3103 .00 100 325 AVERAGE
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saravas. FCC RF Test Report

Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
| 6E REAK] VI GE PEAK
B3 1 B3 | F
B0 MWWWNWWWWW -
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Peak
15 15
163 163
85 5857, 5889, 591, 5983, 5985 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592100 74.8 88.20 -13.90 6A.68 35.08 10.51 3199 Q.00 108 335 PEAC 1 5985.00 103.06 ------ ------ 0.3 3.4 1055 3103 .00 100 335 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
55'0_“(__4_,__,_/-_/1 A
448 44 \‘/4_"_/
Av
9 15 15
163 163
85 5857, 5889, 591, 5983, 5985 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5920.36 6209 68.20 -6.11 4B.49 35.08 1051 3199 Q.00 100 335 AVERAGE 1 595,00 9079 ---om- --ee- 78.99 3.7 10.57 3L04 .00 100 335 AVERAGE
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Pol. Horizontal Vertical
meeI(dDu‘lﬁn] 0 Level (dBuVim)
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w e | wl i |
\ | | L] whGEp \ ] [ wsEeg
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L0 L] e L L ek
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Peak wmv'wt PRSI, B T et Ml ol TN e
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163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 11978.00 48.72 74.0 -25.28 55.18 38.87 15.15 6058 .08 1@ @ PEAK 1 11978.08 49.38 74.8@ -24.78 55.76 38.87 15.25 6058 .08 252 368 PEAK
2 11970.00 40.99 54.80 -13.01 47.47 38.86 15.24 60.55 0.00 100 0 AVERAGE 1 11970.00 40.43 54.00 -13.57 46,92 38.86 15.24 60.59 0.00 250 360 AVERAGE
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Pol. Horizontal Vertical

mL&v&l(ﬂDu‘lﬁn) 0 Level (dBuVim)

134 1134

975 5

w e | wl i |

\ | | L] whGEp \ ] [ wsEeg
1 — — T ] \ ] [ — — T ] \ ]
| L L e | 0T L e

48 — § v o
Peak ot ; bt WMWWM‘”WMW i et

18 !
Avg

163 16

10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 12299.08 49.60 74.88 -24.38 55.83 38.81 15.50 60.52 0.0 14 6 PEAK 1 12299.08 50.81 74.80 -13.19 57.82 38.81 15.50 6@.52 .80 233 352 PEAC
2 12299.00 40.87 54.80 -13.13 47.05 38.80 15.50 6.5 0.0 144 § AVERAGE 11229000 4205 54.00 -11.95 48.26 3881 15.50 60.52 0.00 233 352 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
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Pea ™ it e ™ b it il i
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 L770.00 47.10 83.20 -41.08 5231 30.37 1.7 60.M4 000 - - PEMC 1 L770.00 46.73 83.20 -4L.47 3L93 30.37 1.7 6044 000 - - PEAC
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saravas. FCC RF Test Report

Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
m AMA m %uﬁ%fﬁ VI GE PEAK
e I
B3 B3
1
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Peak
15 15
163 163
85 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5999.60 78.42 88.20 -17.78 36.86 35.04 1050 3198 0.0 16 31 PEA 1 6025.00 102,50 ------ ------ B8.00 35.30 10.59 3185 @0 16 33 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) I WIFIGE(AVE)
5.0 L_/“J A |
e
448 44
Av
9 15 15
163 163
85 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5925.00 58.62 68.20 -0.58 44.99 35,10 1052 3199 .80 116 331 AVERAGE 1 685,08 9LL ------ --e- 7118 35.30 10.59 3106 0.00 116 331 AVERAGE
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saravas. FCC RF Test Report

Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
| LA N A | _ WA P
‘ ¥
B3 W I ! il | F
ss.nwmwmww 50
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Peak
15 15
163 163
85 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 589320 7236 88.20 -15.84 3883 3499 10.49 3197 Q.00 10 31 PEA 1 685,00 99.5] ---omn --ee- B5.68 35.30 10.59 3106 0.0 100 I3 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
IFI GE(AVEG) WIFIGE(AVE)
5.0 1—-”-—/ A
__,_,_,—._.—._,-'—'-'_"J_H_\_F
448 44
Av
9 15 15
163 163
85 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5913.60 60.28 68.20 -7.90 46.68 35.08 10.51 3199 Q.00 100 131 AVERAGE 1 615,00 89.66 ------ ------ 75.83 35.30 10.59 3106 0.00 100 13 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C109
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Report No. : FR3D1818G

Pol. Horizontal Vertical
mLﬂel(dBu‘ﬂm) 0 Level (dBuVim)
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1 k.
163
10000 1600, 13200, 14800, 16400, 18000
10000 11600, 13200, 14800, 16400, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Presmp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuV/m o8 dBW dB/m 8 A8 B deg
Mz dBulfn dBuv/m  dB BV B B OB B deg L 1050.00 49.03 7480 -24.97 B4 35 1531 6055 B8 BT 3% PEAC
1 12850.00 47.32 74.80 -26.68 5371 38.85 15.31 60.%5 .00 --- Pegk 1 12050.00 39.55 54.00 -14.45 45.94 38.85 15.31 60.55 @.08 237 355 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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e as. FCC RF Test Report Report No. : FR3D1818G

Pol. Horizontal Vertical
mLmI(dDu‘ﬂm) 0 Level (dBuVim)
134 1134
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Peak e Tt oty il ST — Fotradbiol + o
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Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 12370.08 47.59 74.88 -26.41 53.66 38.87 15.56 60.50 .00 180 360 PEAC 1 12376.08 52.09 74.88 -21.91 58.16 38.87 15.56 60.50 0.0 236 2 PEAC
2 12370.00 3876 54.80 -15.24 44.86 38.86 15.55 60.51 0.00 100 360 AVERAGE 1 12370.00 40.82 54.80 -13.15 46.87 38.88 15.57 60.50 0.00 236 0 AVERAGE
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Pol. Horizontal Vertical
mLml(dBqu) 0 Leyel (dBuVim)
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10000 11600, 13200, 14800, 16400, 18000
10000 1600, 13200, 14800, 16400, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Rezd Aot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Mz dBuv/mdBuv/n B dBV B B B B o deg 1 169908 47.14 7480 -26.86 5249 39.09 15.81 6045 008 W 275 PEAK
1 1269909 46.11 74.80 -27.89 51.46 39.19 1581 60.65 0.8 - --- Pesk 1 O12699.00 42,53 54.00 -1117 418 39.29 15.81 6045 0.00 300 275 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBqu) 0 Level (dBuvim)
1138 1134
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Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 L2870.00 50.75 88.20 -37.45 35.76 30.47 15.95 60.43 0.0 - - PEAC 1 L2870.00 54.10 83.20 -4.10 3011 30.47 15.9 6043 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C37 of C109

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



e as. FCC RF Test Report Report No. : FR3D1818G

Pol. Horizontal Vertical
mLeveI(dBqu) 0 Level (dBuvim)
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12950.00 49.% 88.20 -33.14 4.8 30.50 16.01 60.4L 080 - - PEAC 1 12950.00 50.11 83.20 -33.08 35.02 30.50 16.01 6A.4L 000 - - PEAC
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Pol. Horizontal Vertical
mLeveI(dBqu) 0 Level (dBuvim)
1138 1134
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Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13030.00 49.45 83.20 -38.75 %431 30.47 160 60.00 000 - - PEMC 1 13030.00 5165 88.20 -36.55 36.50 30.47 16.06 6A.40 0.00 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D1818G

Pol. Horizontal Vertical
mLmI(dBIMm) 0 Level (dBuvim)
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Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12870.00 45.08 82.20 -40.12 23.09 30.47 15.95 60.43 .00 --- PEAK 1 L2870.00 50.78 88.20 -37.40 .79 30.47 1595 6043 000 - - PEAC
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Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12950.00 49.26 83.20 -33.94 416 30.50 16.01 6041 080 - - PEAC 1 1290.00 50.53 88.20 -37.67 5.4 30.50 16.01 6.4 080 - - PEAC
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FCC RF Test Report

Report No. : FR3D1818G

Pol. Horizontal Vertical
mLevel(nBqu) 0 Level (dBuvim)
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Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13030.00 49.10 83.20 -39.08 33.99 30.47 6.6 60.00 .00 --- PEAK 1 13030.00 50.00 83.20 -33.10 34.87 30.47 1606 G040 000 - - PEAC
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Pol. Horizontal Vertical
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12890.00 46.08 82.20 -42.12 3L.@5 30.49 15.9 60.02 080 - - PEAC 1 12890.00 46,11 83.20 -42.09 LGB 30.49 15.9 6042 0.0 - - PEAC
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Pol. Horizontal Vertical
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12070.00 46.09 88.20 -42.11 50.97 30.50 16.03 60.4L 080 - - PEMC 1 12070.00 45.00 83.20 -42.40 3068 30.50 16.03 6A.4L 000 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report

No. : FR3D1818G

Pol. Horizontal Vertical
mLevel(nBqu) 0 Level (dBuvim)
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Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13050.00 45.41 83.20 -42.79 30.29 30.45 16.07 6.0 000 - - PEMC 1 13050.00 46.05 88.20 -42.15 30.93 30.45 16.07 6040 000 - - PEMC
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 12930.00 47.20 83.20 -40.99 5014 30.50 15.99 60.42 000 - - PEMC 1 12930.00 46.76 83.20 -41.44 LG9 30.50 15.99 6042 0.0 - - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13099.00 46.% 83.20 -41.15 L34 30.41 16.09 60.39 080 - - PEMC 1 13099.00 46.37 83.20 -41.33 3L.26 30.41 16.09 60.39 0.0 - - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13010.00 46.77 83.20 -41.43 3L.64 30.49 16.05 6041 000 - - PEMC 1 13010.00 47.24 83.20 -40.96 5211 30.49 16.05 6041 000 - - PEMC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1370.00 45.40 83.20 -39.78 3331 30.43 1608 60.00 000 - - PEMC 1 1370.00 47.00 83.20 -40.40 32.69 30.43 1608 G040 000 - - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 13398.00 49.38 74.0 -24.78 54.31 39.11 1623 60.35 @.08 300 @ PEAK 1 133%.0@ 55.38 74.8@ -15.78 6A.31 39.11 16.23 6035 Q.08 319 328 PEAK
2 13399.00 39.33 54.00 -14.67 4434 39.11 16.23 60.35 0.00 300 0 AVERAGE 1 13390.00 45.64 5400 -8.36 S0.65 39.11 16.23 60.35 @.08 319 32 AVERAGE
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13750.00 49.81 88.20 -39.19 23.62 38.75 16.40 3076 .00 PEAK 1 L3750.00 5136 88.20 -30.34 %6.97 3870 16.48 .76 000 - - PEAC
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1370.00 45.84 88.20-39.36 23.73 30.43 1608 6.0 000 - - PEMC 1 1370.00 49.30 83.20 -38.81 B4.18 30.43 1608 G040 000 - - PEAC
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Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 13398.00 SL.47 74.86 -20.53 56.48 39.11 16.23 60,35 Q.08 100 24 PEAK 1 133%8.08 5439 74.80 -19.61 59.48 39.11 16.23 6035 Q.08 337 329 PEAK
2 13399.00 4161 54.80 -12.39 46.62 39.11 16.23 60.35 0.00 100 24 AVERAGE 1 13390.00 4472 400 -9.28 4973 3901 16.23 60.35 000 337 329 AVERAGE
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13750.00 46.06 83.20 -41.34 3L.47 3870 16.40 3076 080 - - PEAC 1 L3750.00 5345 88.20 -34.75 36.86 3870 16.48 .76 0.00 - - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13130.00 47.18 83.20 -41.02 5011 30.34 161l 60.39 .00 --- PEAK 1 13130.00 43.14 83.20 -40.06 33.08 30.34 1611 6.9 000 - - PEAC
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Linit Read dnt Cable Presmp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Mz dBulfn dBuv/m  dB BV B B OB B deg L 13378.00 4.4 480 -5.76 .4 313 1622 6035 B8 34 U PEMC
1 13370.00 44.65 74.00 -29.35 49.65 39.13 16.22 60.35 .00 -=- PEAK 1 13370.00 4158 54.00 -12.42 46,58 39.13 16.22 60.35 0.00 334 324 AVERAGE
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13699.00 47.56 83.20 -40.64 3236 38.72 16.37 3.89 0.00 -~ Peak 1 13699.00 52.67 88.20 -35.53 §7.47 B.72 1637 9.89 0.0 - - Peak
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Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o Wdnddn & BN Bh & B @B o i
1 13250.00 46.00 74.00 -18.00 5180 39.28 16.17 60.37 .00 180 360 PEAC 1 13250.08 46.14 74.80 -27.86 SL.14 39.28 16.17 60.37 .00 3@ 360 PEAC
2 13250.00 38.04 54.00 -15.96 43.05 39.20 16.16 60.37 0.00 100 360 AVERAGE 1 13250.00 3754 54.00 -16.46 42.55 39.20 16.16 60.37 0.00 300 360 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13410.00 45,31 83.20 -42.89 3033 30.08 16.4 60.34 .00 --- PEAK 1 13410.00 46.50 83.20 -41.70 3L.32 30.08 16.24 6.3 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C59 of C109




e as. FCC RF Test Report Report No. : FR3D1818G

Pol. Horizontal Vertical
mLevel(nBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
WAGEA WA
m - £l . oot My al B 1 ek o
Peak WWWWW et e gl i AN
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1373000 45,33 83.20 -40.97 %001 38.73 16.39 30.80 0.8 - - PEMC 1 L7000 4847 88.20-39.73 3315 3873 1639 .80 000 - - PEAC
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. Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Presmp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Mz dBulfn dBuv/m  dB BV B B OB B deg 1 1330.00 46,90 7480 -27.09 SL99 3007 16,20 60.36 B8 3 360 PEAC
1 13330.00 45,38 74.00 -28.62 50.37 39.17 16.20 60.36 .00 -=- PEAK 1 13330.00 3730 54.00 -16.68 42.34 39.20 16.15 60.37 0.00 300 360 AVERAGE
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13650.00 47.60 83.20 -40.38 52.66 38.80 16.35 3.9 0.0 - - PEAC 1 13650.00 43.11 83.20 -48.09 329 38.80 16.3%5 9.9 0.8 - - PEAC
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13790.00 47.35 83.20 -40.55 3L.80 38.79 16.42 3%.66 .00 --- PEAK 1 13790.00 53.58 88.20 -34.62 35.83 3879 16.42 966 080 - - PEAC
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Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13999.00 45.16 83.20 -40.04 3285 38.80 16.51 3.0 .00 --- PEAK 1 13999.00 54.00 83.20 -33.40 36.69 38.80 1651 .0 000 - - PEAC
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Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
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Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 715.00 6359 88.20 -19.61 34.89 3570 1LY 3179 Q.00 M6 3B PEAC 1 7095.00 103.86 ------ ------ 9.3 35.69 115 3L77 .00 M6 53 PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 715,64 5754 60.20 -10.26 43.44 3570 1LY 3179 Q.00 M6 5B AVERAGE 1 7095.00 99.57 ---omn --ee- B5.09 35.69 1156 3L77 @.00 246 53 AVERAGE
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a7

Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
1
) %wwwwwwwmww ) W
48 4§45 W
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 715.% 6628 88.20 -21.92 SL78 3570 1LY 3079 Q.00 280 360 PEAK 1 7095.00 107,24 ------ ----o- .76 35.69 115 3L77 .00 20 36d PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
B3 B3
W GE(AVE) WIFIGE(AVE)

B0 1 s&u”'ﬂ““ﬂﬂ H H’iw H HHT
I e L___‘_,,_

Av
9 15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 715.64 55,77 68.20 -11.43 4LT7 .70 LS9 3179 Q.00 280 360 AVERAGE 1 709,00 93,07 ---o-- --oe- §3.39 35.69 1156 3L77 @.00 230 300 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
i i WG PEAY 3 | WG PR
(1) — — ] (1) — — ]
| 1 WIIGEI@ il 1 WIIﬁE(@
al My Wbk ol Pk,
Peak R PR m——Te TR ———
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 14199.00 54,10 83.20 -4.08 37.77 30.09 16.65 30.39 .00 -~ Peak 1 14199.00 53.26 83.20 -4.94 3691 30.09 16.65 39.39 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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Pol. Horizontal Vertical
mLﬂeI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WIIGEI@ il WIIﬁE(@
il 1 A ol 1 . iy,
Peak m‘"w‘_.. Y " it b Rl ’
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13790.00 46,80 88.20 -41.38 3L.27 38.79 16.42 3066 .00 --- PEAK 1 13790.00 47.25 83.20 -48.95 3L.70 3879 16.42 966 080 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C68 of C109




e as. FCC RF Test Report Report No. : FR3D1818G

Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WAGENG) | WAGEAG)
488 bttt i y 8 . S bbb o
Peak bt il i st il bbbt et
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13999.00 47.70 83.20 -40.48 3L.6l 38.80 16.51 3.0 0.80 - - PEMC 1 13999.00 54,49 88.20 -33.71 3538 38.80 1651 .0 0.0 - - PEAC
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Report No. : FR3D1818G
50
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
1
5.0 84
g g o
448 44
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 712628 69.58 88.20 -18.60 35.08 3570 IL39 3179 Q.00 M6 56 PEAC 1 7095.00 109.30 ------ ----- .84 3569 115 3L77 .00 M6 56 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 W A |
s M e \\J___,_,
Av
9 15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 715.64 5830 68.20 -0.88 43.80 B0 LL3Y 3179 Q.00 M6 56 AVERAGE 1 709,08 98.97 ------ --ee- B30 35.67 1156 3L77 .00 246 56 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C109
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50
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
1
; ; W
448 44
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71628 9.7 88.20 -18.93 3477 B0 IL39 3179 Q.00 B 360 PEAC 1 7095.00 183,00 ------ ------ 53.53 35.69 L5 3L77 0.0 281 36d PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 i A |
448 44 L___'_,
Av
9 15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71506 57.97 68.20 -10.3 43.47 B0 1LY 3179 Q.00 281 360 AVERAGE 1 7095.00 97.67 ------ ----- B3.19 35.69 1156 3L77 @.00 281 30D AVERAGE
Sporton International Inc. (Kunshan) Page Number : C71 of C109
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Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
I WAt | WREENG]
Al Al ) L T Y
Peak WNMWWWM TRIL L R et o i WWW h
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1419.00 5.5 88.20 -33.62 S6.23 39.09 16.65 59.39 0.8 - - Pesk 1 14199.00 5110 83.20 -37.10 3475 30.09 16.65 9.9 0.0 - - PEAC
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 Partial_26/8RU_7095MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
5.0 1 84 W
488 4&8W
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 718420 55.89 88.20 3131 4146 35.63 1163 3283 o.00 310 116 PEA 1 7095.00 100.78 ------ ------ 8.9 3.0 1157 3L78 .0 7 16 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
448 t 44 —
Av
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 74150 44.06 63.20 -14.14 2949 35,77 1166 32.86 0.00 372 116 AVERAGE

Mz dBuv/mdbv/m B B B B B B o dyg
1769508 9195 ----o- -oeee- 746 3570 1157 3178 0.0 372 116 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 Partial_26/8RU_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
| Vi GE PEAK VI GE PEAK
5.0 84
! WWM
49 el teoadenatipy 8
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 719251 5.9 88.20 -3L.24 4154 3561 Lle4 3283 Q.80 17 186 PEAC 1 7095.00 102,49 ------ ----o- BB.00 3.0 1157 3L78 .0 17 186 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
448 t 44 —————
Av
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 7419 44.06 63.20 -14.14 2949 35,77 1166 32.86 0.00 117 136 AVERAGE

Mz dBuv/mdbv/m B B B B B B o dyg
1709508 93.58 ------ -oeee- 79.09 35,70 1157 3178 0.0 117 186 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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52

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_52/40RU_7095MHz

ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
5.0 1 84
T
44 LIk W
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 7209.40 5698 88.20 3120 4049 35,68 Ll.66 32.85 Q.00 3% 94 PEAC 1 709,00 99.87 ------ ---o- 8.3 3.0 1157 3L78 6.0 37 94 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 A |
448 1 44 o
Av
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1714036 4.0 68.20 -24.18 9.5 3570 LL6b 32.80 Q.00 376 94 AVERAGE 1 709,08 9133 ---mn --eee- 76.84 3590 1157 3L78 .00 376 94 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C75 of C109
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Report No. : FR3D1818G

Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 Partial_52/40RU_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
‘ Vi GE PEAK VI GE PEAK
!
B3 B3 |
5.0 1 84 W
44 LI W
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 724404 56.40 88.20 3160 4182 3578 Ll.e6 32.80 Q.00 100 176 PEAC 1 7095.00 183.28 ------ ----- B.79 3.0 1157 3L78 .00 100 176 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
N W GE(AVE) WIFIGE(AVE)
1 gy 1.
448 t 44 ———
Av
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 7138.60 44.06 63.20 -14.14 29.56 35.70 1160 3286 0.00 100 176 AVERAGE

Mz dBuv/mdbv/m B B B B B B o dyg
1769508 9248 ------ --eee- 7.9 3570 1157 3178 0.0 108 176 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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53

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_106/54RU_7095MHz

ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
5.0 1 84
44 4&8W
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 720916 5570 88.20 3150 4103 35.64 LG5 3084 Q.00 100 D51 PEAC 1 7095.00 10173 ---om- --oe- §.4 3.0 1157 3L78 .00 100 251 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
A W GE(AVE) WIFIGE(AVE)
il g 1
448 1 44 Ni————
Av
g or 32‘5,A/'M_/AM
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 TMLAE 4.0 60.20 -24.18 9.5 3570 LL6b 32.80 Q.00 100 151 AVERAGE 1 709,00 9206 ------ ------ 7.5 3.0 1157 3L78 .00 100 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C77 of C109
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53
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 Partial_106/54RU_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
5.0 : 84 W
44 4&8W
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 7235.5% 56.39 88.20 -3L6L 4183 35.74 Ll66 32.86 Q.00 100 177 PEAC 1 7095.00 102,38 ------ ----- 0.9 3.0 1157 3L78 .00 100 177 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
448 1 44 W
Av
g s 32‘SW/_M/A-—~/VH
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 TMLE 497 60.20-4.13 1957 3570 116 32.80 Q.00 100 177 AVERAGE 1 709,00 9293 ---om- --ee- 7844 3H.70 1157 3L78 6.0 100 177 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C78 of C109
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Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WAGENG) | WAGEAG)
Peak iy { A bl P i i by
eal bl iV A e
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13930.00 45.61 83.20 -42.39 29.87 38.80 16.48 0.3 0.0 - - PEMC 1 13930.00 47.79 83.20 -48.41 L85 30.80 16.48 9.3 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C79 of C109
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55

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT CDD 5+4
Pol. Horizontal Fundamental

11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)

113§ 113§

1
95 95
M WIH 6E PEAK] WIF GE PEAK
N LK |

N MWWWMWWWWW i W
44

44
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71506 7126 88.20 -16.94 36.76 B0 LY 3L79 Q.00 M6 57 PEAC 1 7085.00 185,99 ------ ----o- 5133 35.67 1L5 3L77 .00 M6 57 PEA
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
5 bk *
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 \/_\/1 A |
Il v\/v\/\f\,\,m i L_,.._f
Av
9 15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 710788 5858 68.20 -0.60 44.08 /.70 LL3Y 3179 Q.00 M6 57 AVERAGE 1 7085.00 9.4 ------ ---e- BL78 35.67 L5 3L77 @.00 246 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C80 of C109
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55

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz

ANT CDD 5+4

Pol. Vertical Fundamental

11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)

113§ 113§

1
95 95
m WIH 6E PEAK] WIF GE PEAK
N LK |
1

) MWWWWWWWWW . W
448 44
Peak
15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71530 6318 88.20 -00.00 33.68 3570 LL39 3179 Q.00 29 360 PEAC 1 7035.00 104,49 ---om- --ee- .05 35.63 1153 3L76 0.0 295 36d PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
448 44 L_’_’/
Av
9 15 15
163 163
g5 . 14, T8, i THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 712660 57.27 68.20 -10.93 477 B0 LLY 3179 Q.00 295 360 AVERAGE L 7085.00 94,46 ----m- - .00 35.67 L5 3L77 .00 295 36D AVERAGE
Sporton International Inc. (Kunshan) Page Number : C81 of C109
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Pol. Horizontal Vertical
mLevel(nBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
I WAGEA | WA
08 | At e, ol o i A
Peak A~ kgt e bt iy Rt
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 14170.00 5122 88.20 -36.98 S4.80 39.07 16.64 59.37 0.8 - - Pesk 1 14170.00 5139 88.20 -36.81 S5.65 39.07 16.64 59.37 0.8 - - Peak
Sporton International Inc. (Kunshan) Page Number : C82 of C109

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



SPORTON LAB.

FCC RF Test Report

Report No. : FR3D1818G

Pol. Horizontal Vertical
mLmI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WIIGEI@ il WIIﬁE(@
Peak gy — pp b o L~ —— i —— iy
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13390.00 45.%4 83.20 -42.16 50.10 38.80 16.47 30.43 .00 PEAK 1 13390.00 47.% 83.20 -48.24 3012 30.80 16.47 .43 000 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
1
448 44
Peak
15 15
163 163
10z TO8. 18 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71240 6931 88.20 -18.89 34.81 %570 1LY 3079 Q.80 I 57 PEAC 1 7005.00 104,85 ---om- --ee- .61 35.66 1151 3173 .0 29 57 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 \»\/\,W\; A |
s \/\/\/\MMMNV "
Av
9 15 15
163 163
10z TO8. 18 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 717,30 59.85 68.20 -8.35 45.33 B0 IL3Y 3179 Q.80 119 57 AVERAGE L 705,00 93,74 ---emn -eee- 7.3 3H.64 1151 373 .00 279 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C84 of C109
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Report No. : FR3D1818G

Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
B3 B3 |
1
i AR RAGAA A )
448 44
Peak
15 15
163 163
10z TO8. 18 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 710774 69.40 88.20 -18.50 34.90 B0 1LY 3179 Q.00 21 360 PEAC 1 7005.00 104,44 ---omn -oeee- .00 .64 1131 373 6.00 290 36h PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 i A |
448 44
Av
9 15 15
163 163
10z TO8. 18 T4, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
171030 57.97 68.20 -10.3 43.47 3570 1LY 3179 Q.00 297 360 AVERAGE L 705.08 93,19 ---emm -oee- 7875 3.66 1151 373 .00 292 36D AVERAGE
Sporton International Inc. (Kunshan) Page Number : C85 of C109
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Pol. Horizontal Vertical
mLmI(dBIMm) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WA Iy WREENG]
48 s abphp it § Ao Mt
Peak PV oy e -
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 14050.00 47.06 83.20 -41.14 %0.84 389 1655 .53 0.8 - - PEM 1 1450.00 43.%3 88.20 -39.17 3171 389 165 .5 8.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C86 of C109
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Report No. : FR3D1818G

58
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
mmmmﬁ Vi GE PEAK VI GE PEAK
LN
B3 B3 |
1
60 A g s B0
448 44
Peak
15 15
163 163
i85 T033, 1081, ur M. 2] 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 713588 70.69 88.20 -17.51 36.20 3570 11539 3280 Q.00 3@ 28 PEAC 1 6985.00 100.77 ------ ------ 6.3 35,70 LL44 3169 .00 30 28 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 w1 A
EAYavav
448 44
Av
9 15 15
163 163
i85 T033, 1081, ur M. 2] 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71360 6898 68.20 -7.20 46.49 3570 1LY 32.80 Q.00 3 2B AVERAGE 1 6985.00 99.80 ------ ----- 76.35 35,70 1148 3L71 .00 300 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C87 of C109
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58

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz

ANT CDD 5+4

Pol. Vertical Fundamental

11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)

113§ 113§

MIAAANARA W GEPEAK " _ W BE PEAK
' T V

N LK |
1

B0 M i
448 44
Peak
15 15
163 163
i85 T033, 1081, ur M. 2] 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 714051 7899 88.20 -17.20 36.49 3570 LL.6b 32.80 Q.00 3 360 PEAK 1 695,00 99.45 ---omn --ee- 498 3570 1148 3171 .00 300 36d PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
5.0 L\"'”_VW\) A
'\f\/\/\ﬁ_,__‘__‘__\_'_‘_)
448 44
Av
9 15 15
163 163
i85 T033, 1081, ur M. 2] 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 713050 6.6 68.20 -8.14 45,56 3570 1LY 3179 Q.00 30 360 AVERAGE 1 6935.00 90.04 ------ ---o- 75,39 3.0 1143 3L70 .00 300 300 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C88 of C109
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Pol. Horizontal Vertical
mLmI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
i i WG PEAY i | WG PR
(1) — — ] (1) — — ]
| WAGENG) | WAGEAG)
0 Mhiarrbol, | o . ldwara ,
Peak w’"wwwwm iy bl b gt b
Avg 5 bl
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 13970.00 47.23 83.20 -40.97 3L.13 38.80 16.5¢ 0.5 0.8 - - PEAC 1 13970.00 43.15 83.20 -48.05 3210 38.80 1658 9.5 0.8 - - PEAC
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Mode Band Edge
U-NII-5_5.925-6.425_802.11a _CH2_5935MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
FIGE PEAK] VI GE PEAK
K ! K | J7
5.0 84
44 44 W
Peak
15 15
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592471 78.78 88.20 -0.42 65.13 .10 1052 3199 Q.00 1@ 145 PEAC 1 5935.00 102,54 ----m- --ee- 8.09 35.13 1051 300 0.0 107 145 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95 1
B3 B3
WIIGE(AVG) WIFIGE(AVE)
5.0 A |
448 / 44 Lh,«——-»——f“_'“""w
Av
g s 32‘5/,._”/’_‘"/
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592457 6256 68.20 -5.04 48.03 35.10 1052 3199 Q.00 17 145 AVERAGE 1 5935.00 9438 ---m- --ee- B.73 35.13 1051 300 .00 107 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C90 of C109
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Report No. : FR3D1818G

Mode Band Edge
U-NII-5_5.925-6.425_802.11a _CH2_5935MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
VI GE PEAK] VI GE PEAK
B3 ] B3 | J7
5.0 84 W
gt A g " W
Peak
15 15
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592484 7524 88.20 -11.% 6Ll 35.10 1052 3199 0.0 29 181 PEAC 1 5935.00 10261 ------ ------ 8.0 35.13 10.51 300 6.0 295 281 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
w5 ik !
B3 B3
. WIFIGE(AVE) WIFIGE(AVE)
4 J_/ ik R ———
Av
g s 32‘5W
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 592457 o468 68.20 -3.52 5103 35.10 1052 3199 Q.00 295 IB1 AVERAGE 1 5935.00 95.16 ------ ------ L3l 35.13 1051 3100 0.0 295 281 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
meeIldDuVlm) i Leyel (dBuVim)
1138 1134
915 075
wi ] I ———— | ol —
\ | /] I L W GE PEAK | W e PEAK|
65.9_\ | — I ] [ ] P —— — |
| | U “ L W““El@ wmﬂq\@
448 LMWH i i b, u ol 1 - WL, o
Peak e IR — m——
35
Avg bk
163 0
10000 11600. 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Real  Ant Cable Preamp A APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
1 LET0.00 47.08 7400 -26.97 53.80 3.4 1508 GB.64 608 W 0 PEA Mz dBuv/mdbv/m B B B B B B o dyg
2 OL1870.00 36,77 54.00 -17.23 43.49 3074 15.18 6064 0.00 300 0 AVERAGE 1 11876.08 46.51 74.80 -27.19 53.53 38.74 15.18 ee.64 0.0 - --- PEAC
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65
Mode Band Edge
U-NII-8_6.875-7.125_802.11a _CH233_7115MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
Wy B3 |
5.0 84
44 438W
Peak
15 15
163 163
s T4, T, T3, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71581 7508 88.20 -13.12 60.58 /.70 LL39 3179 Q.00 141 189 PEAC 1 7115.00 102,09 ------ ------ .50 35,70 115§ 3L78 .00 14 289 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
f W GE(AVE) WIFIGE(AVE)
5.0 | A |
448 W 44 R————
Av
g s 32‘5"“’/\}}‘_»—"’\"'\_"’
163 163
s T4, T, T3, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71580 6483 68.20 -3.37 30.33 B0 LLY 3179 Q.00 141 189 AVERAGE 171500 93,80 ---omn --ee- 7.3 B0 115 3L78 6.0 140 289 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C93 of C109
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Mode Band Edge
U-NII-8_6.875-7.125_802.11a _CH233_7115MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Vi GE PEAK VI GE PEAK
B3 1 B3 |
5.0 84
448 4&8W
Peak
15 15
163 163
s T4, T, T3, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 71581 7341 88.20 -14.79 3891 B0 LLB 379 om I 5 PEAK 1 715,00 10144 ---eme -oeee- 86.04 35,70 115§ 378 e I SPEA
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
B3 B3
W GE(AVE) WIFIGE(AVE)
448 \ 44 Ep———
Av
163 163
s T4, T, T3, . THs 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 715,80 62.64 68.20 -5.%6 48.04 B0 LLB 379 om I 5 AVERAGE 171588 9291 ---emn -eee- 784 B0 1158 L7 6.0 271 5 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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65
Mode Harmonic
U-NII-8_6.875-7.125_802.11a _ CH233_7115MHz
ANT CDD 5+4
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
113§ 113§
95 95
i i Wi sEP@ 3 | W\HGEP@
60— 60—
WIF GE(AVG) W GE(AVG)
Peak 448 mewwmwm«ww‘“w [ R T e 88 1
Avg 325 35
163 163
i 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modidde B BN Bh B B & o iy Modinds B BN B B B & o dg
1 14230.00 47.32 83.20 -40.88 50.94 39.13 16.68 59.43 .00 - PEAK 1 14230.00 45.39 B88.20 -39.81 52.61 39.13 16.68 29.43 .00 --- PEAK
gL V) e eBum)
1050 1050
900 900
750 m L WWIFL6E PEAK] 750 m L WIFLG8 PEAK]
Peak 500 600
i WFISEVE)| i WA GE(AG)
Av
g " WWWWMWWW " MWWMMMJWWWMWW
300 300
150 150
16000 2400, 26800, 3200, 35600, 40000 16000 20400, 26800, o0, 35600, 40000
Frequency (MHz) Frequency (MHz)
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Pol. Horizontal Vertical

Level (dBuVim) Level (dBuVim)

WIFI 6E PEAK WIFI 6E PEAK

Peak ’

QP

30 100 200 300 400. 500. 600. T00. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. 700. B800. 900. 1000
Frequency (MHz) Frequency (MHz)
Limit  Over  ReadAntenna Cable Preamp AfPos T/Pos Limit Over ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
Whz dBuV/m dBuV/m &8 dBV dB/m 0B dB  on  deg VHz dBuV/m dBu¥/m ~ dB @BV dB/m B B om  deg
96,93 31.86 43.50 -11.64 47.03 1671 1.31 3219 - ---Peak 48,43 26.07 40.00 -13.93 42,51 15,38 0.70 32.52

1

2 311,30 35.14 46.00-10.86 4543 19.51 2.38 3218 -— - Peak
3 569.32 32.05 46.00-13.95 36,73 2555 3

4 663.41 31.62 46.00-14.38 33.88 2655 3.

5 850.62 31.25 46.00 -14.75 29.81 29.30 3.9 3179 ---  --- Peak
[ 971,87 32.82 54.00 -21.18 28.56 30.82 4.20 30.76 - - Peak

187.14 77.37 43.50 -16.13 42.80 14.89 1.85 32.17
291.90 29.72 46.00 -16.28 40.34 19.24 2.3

56447 34,34 46.00 -11.66 3B.08 2552 3.20 3246
754.59 31.15 46.00 -14.85 31.40 2820 3.7 3216
953,44 31.52 46.00 -14.48 27.34 3097 416 30.95

e
5]
e
s
'
i
'
i
i
=
Py
2
2
o o e —

Sporton International Inc. (Kunshan) Page Number : C96 of C109
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saravas. FCC RF Test Report Report No. : FR3D1818G

<Simultaneous transmission>

Radiated Spurious Emission Test Modes

Band

Data

Mode Band (GHz2) Antenna Modulation Channel Frequency Rate RU Remark
U-NII-8  6.875-7.125 CDD 5+4 802.11a 233 7115 6Mbps -
Mode 70 2400-2483.5 3 Bluetooth-LE_GSFK 39 2480 2Mbps
WWAN Part 96 Band 48-BW=20M
U-NII-8  6.875-7.125 CDD 5+4 802.11a 233 7115 6Mbps -
Mode 71 2400-2483.5 6 Bluetooth-LE_GSFK 39 2480 2Mbps
WWAN Part 96 Band 48-BW=20M
Summary of each worse mode
Mode Modulation Ch. ('I:\;eH(l) (d;i\ca/:n) (dII;ILJn\]/I;m) M(ng)m Pol. iizk Result Remark
802.11a 233 7125.01 64.24 68.20 -3.96 \% AVERAGE Pass Band Edge
802.11a 233 14230.00 47.03 88.20 -41.17 H PEAK Pass Harmonic
70 Bluetooth-LE_GSFK 39 2483.50 44.70 54.00 -9.30 H AVERAGE Pass Band Edge
Bluetooth-LE_GSFK = 39 7440.00 42,91 54.00 -11.09 V  AVERAGE Pass Harmonic
802.11a 233 7125.01 64.33 68.20 -3.87 \% AVERAGE Pass Band Edge
71 802.11a 233 14230.00 47.32 88.20 -40.88 H PEAK Pass Harmonic
Bluetooth-LE_GSFK 39 2483.50 44.63 54.00 -9.37 H AVERAGE Pass Band Edge
Bluetooth-LE_GSFK 39 7440.00 42.43 54.00 -11.57 \% AVERAGE Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C97 of C109

TEL : +86-512-57900158
FCC ID: IHDT56AQ5




saravas. FCC RF Test Report

Report No. : FR3D1818G
70
Mode Band Edge
U-NII-8_6.875-7.125_802.11a _CH233_7115MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) el 4BuVim)
113§ 1134 1
2
95
3 WIFI6E PEAK WIFI E PEAK
"3 813 |
B " IPT—
ot i | u R s
4 M
Peak 4
15
16
163
[ 1000 2600. 4500, 400, §200. 10000
s 4. fi78 T3, T, T245 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1 2480.00 109.% ------ ------ 183.12 374 6.73 363 6.0 180 251 Pesk
1 7125.61 71.49 83.20 -16.71 56.99 35,70 1159 32.79 0.0 108 251 PEA 1 7115.00 100,88 --eeee oeeeee 96,98 35,70 1158 3278 0.00 100 251 Pesk
11nLe\leI (dBuVIm) 11,,Lewe\ dBuVIm)
113§ 134 1
05 & 2
B1I3 81‘3
W SE 4 0 WIF GE{AVG)
[ f ‘ |
Avg " Y e
163
163
i 1000 2600. 4500, 400, §200. 10000
s 4. fi78 T3, T, T245 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m B dBw dB/m B B B deg
Vo cBuv/n dBv/im BB OB B B B B a deg 1 2430.00 106.67 ------ ------ 9.3 3274 6.73 3163 0.0 108 251 Average
1 7580 6087 6.0 1B 4637 B0 1LS RTI 060 109 251 AVERME LOTHS00 LA oo e 69 370 1% L7 0.00 10 2L Aversge
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Mode Band Edge
U-NII-8_6.875-7.125_802.11a _CH233_7115MHz
ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVim) el 4BuVim)
1138 1134
2
95 1
QMW WIFI6E PEAK WIFI E PEAK
8.3
3 |
50 il
WWWWMWW ki irpmttihonb
i) W WM
Peak
s 128
16
163
[ 1000 2600. 4500, 400, §200. 10000
s 4. fi78 T3, T, T245 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1 2480.08 92.85 ------ ---ee- 56.01 3274 673 163 0.08 100 187 Peak
1 715,61 7491 83.20 -13.29 6B.41 35,70 1159 32.79 0.0 108 187 PEAK 171500 10116 eeeme meeeen 86,66 35.70 1158 3278 .00 leg 187 PEAC
11nLe\leI (dBuVim) el 4BuVim)
113§ 1134
ik o3 1 2
"3 813
4 WRGEAG WAV
1 f 5. |
a1 k 44 WM
Avg " L
16
163
[ 1000 2600. 4500, 400, §200. 10000
s 4. fi78 T3, T, T245 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBul/m dBuV/m o8 dBW dB/m 8 A8 B deg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1 2480.08 89.14 -----v -ooees 8.3 3274 6.73 3263 0.0 108 187 Average
1 7125.61 64.24 63.20 -3.96 49.74 35,70 1159 3279 @.60 109 187 AVERAGE 17500 9LI8 eeees eeeeen 778 3570 1158 3178 0.00  l0@ 187 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
B Level (dBuvim) 1 Level (dBuVim)
138 113§
95 5
W [ —— . | . ]
| 4 [ L] wAseppy i W EPEAK|
17— 1 T | T 1 P — |
| 1 U L] kg wmﬂq\@
ol Ay A -
Peak e : ot et - EW ™ Wit 1«....,.w A Pl (TN
3!
Avg bk
1 ki
1 ki
10000 11600, 13200, 14800, 16400. 16000
Frequency (Miz) 10000 1600, 13200, 14300, 16400. 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos  TPos
I ———————. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB dBwv dB/m B OB 0B m deg
1 16848.00 47.11 74,80 -26.89 55.63 37.98 14.46 60.53 0.0 180 98 WdWmdW G W B & b & o deg
1 1423000 47.03 88.20 -41.17 50.65 30.13 16.68 59.43 0.0 .- --- PEK 1 14230.00 46.60 8820 4156 50.%5 3013 16,68 5943 D93 --- - PEAC
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TEL : +86-512-57900158
FCC ID: IHDT56AQ5




FCC RF Test Report
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70
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz
ANT 3
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1038 *
95 95
e ORI i FCPT1C
5.0 ‘/ ! 5.
g et b it WMNMM T R RN
488 4&3M
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 24835 6230 74.00 -1L.70 49.43 377 673 3163 600 161 157 PEAC 1 2450.00 112,30 ------ -=--- 99.48 374 673 3L63 600 161 257 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48 ]
Av W
9 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48350 4.70 34.00 -0.30 3183 3L77 673 363 600 161 157 AVERAGE 1 2450.00 108.12 ------ ===~ 9.08 374 673 3L63 600 16 257 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz
ANT
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
e ORI i FCPT1C
5.0 / 1 5.
i Al el A
488 188 M
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2483.60 68.20 74.00 -13.80 47.33 3L77 673 3L63 600 31 178 PEAC 1 2450.00 110,83 ------ ------ 97.99 374 673 3L63 680 3T 178 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 i
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
[y — ] [ e
Av W
9 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48350 430 3400 -0.60 3147 3L77 673 3163 600 317 178 AVERAGE 1 2450.00 106,67 ------ ------ 93.83 L4 673 3L63 600 317 270 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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Pol. Horizontal Vertical
imeeI(dDu‘ﬂm) 1 Level (dBuVim)
1050 105,
900 900
. FOC PART 15C) T FCC PART 15C)
60.
il RECPART 50 AT RCPRTEC ]
51 4 2 e ittt e & b 1 ’ " g gt i
Al t il by a0
Peak g I
T 300
Avg -
150 '
3000 6000. 9000, 12000, 15000 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwy/nddv/m 48 B dBm B B A8 o deg
Mz dBulfn dBuV/m  dB dBWV B A8 B OB o dg 1 490.00 4116 74.80 -32.34 58.93 3418 .61 6LS6 0.00 - --- PEAC
1 4%60.0@ 4176 74.86 -32.24 59.53 34.18 .61 6lS6 Q.8 - --- PEAK 1 7440.00 48.77 4.8 -29.13 L% 35.78 1L77 ob.66 0.8 322 368 PEAK
1 7M0.00 4428 7408 -19.72 .47 3578 ILT7 6066 0.0 - --- PEAK 3 7440.00 42.91 4.80 -11.89 36,10 35.78 1177 o0.66 .88 322 360 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11a _CH233_7115MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) el 4BuVim)
1138 1134 1
2
95
97.5/‘\/*\ WIFI6E PEAK WIFI E PEAK
"3 813 |
{
50 il
WMWMMW
m WWW”WW
a M
Peak
s 128
16
163
[ 1000 2600. 4500, 400, §200. 10000
s 4. fi78 T3, T, T245 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux MPos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1 2480.00 110.06 ------ ------ 13,2 374 673 3LE3 6.0 100 249 Pesk
1 712514 72.49 83.20 -15.71 57.99 3.0 1159 3279 0.0 108 249 PEA 1 711500 18181 -eene weeeen 07,31 3570 1158 378 0.00 100 249 Pek
11nLe\leI (dBuVIm) 11,,Lewe\ dBuVIm)
1134 134 |
v w3 2
B1I3 81‘3
W SE 4 0 WIF GE{AVG)
[ ] ‘ |
s 44 WM
Avg " 2™
163
163
i 1000 2600. 4500, 400, §200. 10000
s 4. fi78 T3, T, T245 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m B dBw dB/m B B B deg
Vo cBuv/n dBv/im BB OB B B B B a deg 1 2480.00 186,11 ------ ------ 9.7 .74 6.73 3163 0.00 108 249 Average
1 71580 6.2 6.0 598 472 B0 1LY NI 060 100 249 AVERMGE LOTHS00 00 e e T8 B0 L% LI 000 10 249 huersge

Sporton International Inc. (Kunshan)
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71

Mode Band Edge

U-NII-8_6.875-7.125_802.11a _CHZ233_7115MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuVim) el 4BuVim)
1138 1134
2
LIk
QT.SW WIFI6E PEAK 1 WIFI E PEAK
"3 ' 8.3 |
50 4.
mewmwwﬂ”
" WWWWWWWM
448 M
Peak
s 35
16
163
[ 1000 2600, 4600, 6400, §200. 10000
75 T4, T, T3, . THs Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux MPos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1243008 89.34 - ---oe- 8.5 3274 673 31,63 0.00 100 183 Peak
1 712514 75.24 83.20 -12.96 60.74 .70 1159 3279 0.0 108 183 PEAK 1711500 10184 eeene weeeen 8.3 3570 1158 3278 .00 oo 183 PEAC
11nLe\leI (dBuVim) el 4BuVim)
1138 1134
8 ok )
1
"3 8.3
4 WRGEAG WAV
P — 4. |
s k e WM
Avg " L
16
163
[ 1000 2600, 4600, 6400, §200. 10000
75 T4, T, T3, . THs Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Wiz dbuV/m dBuv/m  dB oBw B B 0B B o deg 1 243008 85.50 —----- ------ 78.66 32,74 6.73 3263 0.0 108 183 Average
1 715,61 6433 63.20 -3.07 49.83 35,70 1159 32.79 0.0 109 183 AVERAGE 17500 90,83 -eeees eeeeen 78,33 3570 1158 3178 0.00 100 183 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
13_eLe\mI{dBu\ll'Iln) " Level {dBuV/m)
1348 134
475 915
[ | | \ ﬁ [ ] ! | \ |
.3 3
| R B N 4 e LT e
[ — — I ] [ ] [ — T 1 I 1
| U L e | UL s
183 i : ~ ‘ al T 2 L R bk
Peak s i N T "" VR
325 R
Avg
16.3 183
10000 11600, 13200, 14800, 16400, 16000 10000 1600, 13200 14800. 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preap  Aux  APos TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Rexark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz diuVfm dBuV/m 0B dBw dB/m dB B B a0 deg Mz dB/n dBV/m B W dBfm 0B B BB o deg
1 10843.00 47.60 74.00 -26.40 56.12 37.90 14.45 60.33 .00 30 23 1 10343.00 48.14 74.80 -25.86 56.66 37.98 14.46 60.85 .00 18 20
1 14230.00 47.31 83.20 -40.88 50.94 30.13 16.68 3943 0.00 - - PENC 1 14230.00 46,39 88.20 4181 5060 30.13 1668 S9.43 0.00 .- --- PEMC
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71
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz
ANT 6
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
e ORI i FCPT1C
5.0 WM'/ 1 5.
o bl ) " MWWMNWMWN vt LAt
88 4B'BM
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2483.61 6120 74.00 -11.50 48.33 377 673 3163 600 100 198 PEAC 1 2450.00 110,48 ------ ----- 97.64 374 673 3163 600 100 250 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48 L
Av M
9 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48350 4.3 3400 -0.37 3176 3L77 673 3163 600 100 158 AVERAGE 1 2450.00 107,40 ------ ----- 9.5 374 673 3L63 600 100 250 AVERAGE

Sporton International Inc. (Kunshan)
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71

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
fig i3 1
95 95
e ORI i FCPT1C
5.0 NUMV/ 4 5.
g o WWW”‘WM | Wikt gk e
Peak
15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 24835 60.88 74.00 -13.12 48.01 377 673 3L.63 600 317 178 PEAC 1 2450.00 L1137 ------ -=--- 9.53 L4 673 3L63 680 317 178 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48 ]
Av W
9 15 15
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 4350 4457 3400 -0.43 3170 3L77 673 363 600 317 178 AVERAGE 1 2450.00 107,20 ------ -=--- 9.37 374 673 3L63 600 317 270 AVERAGE
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Pol. Horizontal Vertical
L.m“uml(|IB|J‘Hm) 0 Level (dBu/m)
1050 105,
900 900
. FOC PART 15C) T FCC PART 15C)
60.0,
il RCPRTISL{AG) RCPRTEC ]
T b gl
150 ] 1 RTI, ki L o 1W ’ T
Peak AV FESRRE '
P 00
Avg -
150 '
3000 fo00. 9000, 12000 15000, 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwy/nddv/m 48 B dBm B B A8 o deg
Mz dBulfn dBuV/m  dB dBWV B A8 B OB o dg 1 490.00 4119 74.80 -32.81 58.% 3418 0.61 6L 0.00 - - PEAK
1 4960.0@ 41.81 74.8 -32.19 59.58 34.18 9.61 6l.56 Q.08 - --- PEAK 1 744000 47.32 74.80 -20.68 6051 35.78 1L77 ob.66 0.8 300 368 PEAK
1 7M0.00 4465 7400 -19.35 S7.84 3570 ILT7 6066 0.0 - --- PEAC 3 7440.00 42.43 54.80 -11.57 55,62 35.78 1L77 o0.66 .80 300 360 AVERAGE
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Appendix D. Duty Cycle Plots

VBW
0,

Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
802.11a 98.97 - - 10Hz
802.11ax HE20 100 - - 10Hz
802.11ax HE40 100 - - 10Hz
802.11ax HE8O 100 - - 10Hz
802.11ax HE160 100 - - 10Hz
802.11ax HE20 26RU 100 - - 10Hz
802.11ax HE20 52RU 100 - - 10Hz
802.11ax HE20 106RU 100 - - 10Hz

802.11a

Spectrum [%]

Ref Level 30.80 dBm Offset 10.680 d& & RBW 10 MHz
= Att 30de & SWT S5ms & VYBW 10 MHz
SGL
@ 1Pk Max
i Mi[1] 19.07 dBm
‘Qﬁ"ﬂﬁ?ﬁw el g Al g Ao oo L WW%WMWMMMM%%ﬁ
I z.uu.zu ms

10 dBm

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.955 GHz 691 pts 500.0 |_|§/

Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 384.06 us 19.07 dém
D2, M1 1 2.0942 ms 2.22 de
D3 M1 1 2.11594 ms -0.00 dB
il ] Ready BERRRRRRE e Y
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802.11ax HE20
Spectrum

o
v
Ref Level 30.80 dBm Offset 10.80 dB & RBW 10 MHz

| Att 30 de @ SWT 20 ms & VBW 10 MHz
SGL

@ 1Pk Max

W L T e e A L A T (TR EW RN

10 dém

0 dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.955 GHz 691 pts 2.0 ms/
]" Ready BRRRRRRRE i y

802.11ax HE20 26RU

-
Spectrum

o
A
Ref Level 31.80 dBm Offset 11.80 dB @ RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

20 dem:

o dorn | | L |

0 dem

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 5.955 GHz 691 pts

2.0 ms/
]-r "

Ready  WNMMMRAND WA 4
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802.11ax HE20 52RU

-
Spectrum

| Att
SGL

Ref Level 31.80 dBm Offset 11.80 dB @ RBW 10 MHz
30 de @ SWT 20 ms VYBW 10 MHz

@ 1Pk Max

20 dBm:

0 dem

O T AT A

R i

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.955 GHz

691 pts

2.0 ms/

i

802.11ax HE20 106RU

P
Spectrum

SGL

Ref Level 31.80 dBm Offset 11.80 dB & RBW 10 MHz
| Att 30 de & SWT 20 ms vBwW 10 MHz

Ready BRRRRRRRE i Yy

(=)

@ 1Pk Max

20 dBm

A T VO L . A TV T L ) S L

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.955 GHz

691 pts

2.0ms/

I

—
Ready BRERRRRRE i 4
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802.11ax HE40
Spectrum

Ref Level 30.80 dBm

Offset 10.80 dB & RBW

10 MHz
30dB @ SWT 20 ms @ VBW

10 MHz

|o Att
SGL
@ 1Pk Max

ot b

20 dBm:

*’W«WM,W»JI\JJ\F

SRTL R ErR R Y

10 dem

0 dem

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dBm

CF 5.965 GHz

691 pts

2.0 ms/

)

Ready

802.11ax HE80
Spectrum

Ref Level 30.80 dBm

LLELLLLLL ‘- y

(=)

Offset 10.80 dB & RBW

10 MHz
30 de & SWT 20 ms & VBW

10 MHz

f Att
SGL
@ 1Pk Max

S v v

.muULMan\MJMm\w RLTTIRRprT

10 dém

P P LYY R AT TR ST Y e TN

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

CF 5.985 GHz

691 pts

2.0 ms/

T

Ready

BHRRARR Yy
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802.11ax HE160

Spectrum n%?l

Ref Level 30.80 dBm Offset 10.80 dB & RBW 10 MHz
| Att 30 dE & SWT 20 ms & YBW 10 MHz
SGL

@ 1Pk Max

20 dBm-
Hw‘.{,,l,p\mlr-- [FNR TS AT P s P vt r*]r*-'ww At w'L‘-lnﬁW Pl Aoy

10 dém

0 dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 6.025 GHz 691 pts 2.0 ms/

A

]* | Ready NRRENEEEY .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number . D-5 of D5





